== E 1 K I3

PARTS LIST
IN—J1) X K

L SC-8BH
| SC-8BH
_LSC-8BF

O OO
— —
T1

L

SEIKO SEWING MACHINE CO.,LTD.



B X
CONTENTS

. P, =R 2z cosessrsscossamnnsseseinmhes e

FACE PLATE, ARM COVER, BASE

e s % = - T U v —

PULLEY, ARM SHAFT, THREAD TAKE-UP LEVER

SHEIEBIBIR  coeemememmemmmemeoeeeaeao

NEEDLE BAR ROCKING MECHANISM

FABHR e

PRESSER FOOT MECHANISM

ERYBIE 0 cemeememeeeccceeeeeoee

UPPER SHAFT MECHANISM

B TRLIEE 3 000 sesemssssmssenessssss

HOOK, HOOK DRIVING SHAFT, ARM SHAFT (UPRIGHT)

i1 SR —————————

BOTTOM FEED MECHANISM

L0

FEED REVERSING MECHANISM

RENT. REAFEE 00 e

THREAD GUIDE, THREAD TENSION

AR SR S —

TENSION BRACKET

1 - S NPT ——————

THREAD TRIMMER MECHANISM

DAV IBE e
QUICK BACK
FZETEEE 0000 c-cccsscaccsecsisnacals oo

WORK CLAMP LIFTER MECHANISM

RILEH=F e

BELT GUARD

HEB& | e

ACCESSORIES 1

T -1 SR ——————————

ACCESSORIES 2

5,6

7,8

11, 12

13, 14

15, 16

17,18

19, 20

21,22

23,24

25, 26

27,28

29, 30

31,32




FACE PLATE, ARM COVER, BASE




miR. Bk, N—2
FACE PLATE, ARM COVER,BASE

I
L
o = @ ol "
Hlos f PR w1 | B S5 DESCRIPTION
PARTS NO. § é é QTyY
1 15035 *[*| %] 1 |@ER FACE PLATE
2 15036 * | | ok | EREE R FACE PLATE CONNECTION
3 15037 * | # | * 1 |EiRlEH FACE PLATE SPRING
4 15038 * | % | % 1 |[EHRIL FACE PLATE RUBBER
5 15039 *[* x| 6 |EREGFL SCREW 1/8X44 L=35
6 17094 ¥kl x] 1 |[SYLE— CYLINDER
7 10551 *| k| * 1 | XEaxz OIL GUARD
8 10650 * | # |k 1| XFEHSEE SCREW 3.4X36 L=6
9 17003 * | k| *x 1 | EiR ARM TOP COVER
10 15004 * | * | * 1 | ER—buF s ARM TOP COVER GASKET
11 17110 * | % | % 1 |EXFHA— T/T LEVER COVER
12 6031-02 | *|*|* 1 |RKFhA—LL SCREW 11/64X%40 =9
13 15061 * (k| x| 1 |AHERRE Y OIL REGULATOR PIN
14 15057 x[x x| 1 |EEEETAYIL OIL REGULATOR DIAL
15 8009 ¥ x| | 1 [FEHEEERSAYILLE SCREW 15/64X28 L=1.5
16 15059 * | *| * 1 |f&hERR TS SPRING FOR 15058
17 15058 * | % | * 1 |§AimE R Eh OIL REGULATOR SHAFT
18 11007 *| x| * 1 hEREE OIL LEVEL INDICATOR
19 15007 x|*|%| 7 |kt SCRELW 9/64X40 L=10
20 15038 *| | * 1 |LkiRT L ARM TOP COVER RUBBER
21 11006 *| x| x| 1 | LEiRHpH TOP ARM THREAD GUIDE
22 13076-02 | * | * | * 1 | ey NUT (SILVER)
23 15086 *| | *| 1 [HEAEHR AT OIL VIBRATOR
24 15007 x| *| 1 |/ AL SCRELW 9/64X40 L=10
25 11142 w k| x| 1 [ARERART Y v— WASHER
26 10597 x[*| x| 1 LHFABHESLYL SCREW 1/8X40 L=33
27 11004 ®| % | * 1 |iBFRERELY OIL VIBRATOR WEIGHT
28 13755 * | * | * 1 | Edhh AL BT OlIL PIPE
29 13754C | *| *| * 1 |ED—Fa—7-ds OIL TUBE AND OIL WICK COMPLETE
30 | 30022 x| 1 |HTUT OIL TUBE CLAMP
31 15087 | *|x| 1 |[EZ—ILA4THRZ OIL TUBE LETAINER
32 6333 * | ®| % 1 |Eo—q74z ik SCREW 9/64X40 L=6.5
33 17647 *|x|x] 1 |[R—2Z MACHINE BASE
34 17037 x| x|*x| 1 A% (MEM) OIL PAN
35 13004 * | | * 1 |[igFG6Y) (MESR) BED HINGE
35 13436 || * 1 |#HEEYI (MEM) BED HINGE
36 37100 *| x| x| 6 |BFEILEYN) GHEM) SCREW 6X1 L=10
36 13440 x| x| x| 8 [|igFi@EvYIY) (iR SCREW 6X1 L=12
37 13006 *|x|x| 1 |8 MESR BED CLAMP
38 19403 ¥+ x| 1 |81 (MEM) HINGE SCREW 1/4X28
39 13388-A | = |*|*| 1 [E4R)LMMséx1) (BiEM) BED CLAMP SCREW M6
40 13008 kx| x| 1 |EAELFDVIY— (HEM) WASHER
A1 30046 * | x| % 1 | 7—A#L1E SCREW 4X0.7 L=4
42 13096 x| *|*| 4 |[M/pRC (MESA) SCREW 5/16X18 L=75
42 13096-N || *|*| 4 |I/hRCHyk HEM) NUT 5/16X18
42 13006-W || *|*| 4 |mMphRC7viv— (MES) WASHER
43 20172 x|x|*x| 3 |NyFdA# BED RUBBER




J—l)—. L& X
PULLEY, ARM SHAFT, THREAD TAKE-UP LEVER




J—t)— L# X
PULLEY, ARM SHAFT,

THREAD TAKE-UP LEVER

P |
LL.
ND %ﬂ:‘ﬁ]%% :IE }C_la {@ﬁ D%
' ololo AR DESCRIPTION
PARTS NO. | 51 &1&| aQTy
|0 | o
1 17010C | *|*|*| 1 |XKFFGR) 4 T/TAKE-UP LEVER COMP.
1-1 17010 * | x| % 1 KF THREAD TAKE-UP LEVER
1-2 | 15013 ¥ [*|*| 1 |EKFEL T/T/LEVER HINGED STUD
1-3 10523 #l*x x| 1 ($HEIFIEL N/BAR CONN. CRANK STUD
1-4 10529 * | ok | ¥ 1 | KFEfaE T/T/LEVER DRIVING STUD
1-5 | 10528 ¥ [ x| 1 |&EISY NEEDLE BAR CONN. CRANK
2 11042 x| x| *x 1 | XEEHE 6X6 OIL WICK 6X6 L=80
3 10524 ¥ x*| 1 [KFEL SCREW 6.75X24 L=6.5
4 10728 k| x| 1 [RFEEHL 6X6 OIL WICK 6X6
9 19414 k| * 1 |95 9F—avhi CRANK MOTION CAM
6 19415 * k| *| 1 |HLik (A SCREW 1/4X28
1 19416 * | k| * 1 Hisak (B) SCREW 1/4X28 L=14
8 19417 ¥ k| x| 1 |EHEISVIEULE (A) SCREW 1/4X28 L=6.5
9 19418 | x| x| 1 |#HESISUIECLE (B) SCREW 1/4X28 L=4.5
10 10726 x| x| 1 [EHEITUOE A 6X6 OIL WICK 6X6 L=30
11 15038 x[*x|*x| 1 |[#HEISUIEVHE FACE PLATE RUBBER
12 19504 x| x| 1 | L#hidiE SCREW PLUG
13 15033 *| x| * 1| E#hRHE 12X12 OIL WICK 12X12
14 17132 ¥ *| x| 1 | L&k ARM SHAFT
15 10563 k| x| 1 | EEHFIAZLT Y XY— WASHER
16 70007 x| x| 1 | EEHFIAZIL A/SHAFT BUSHING(FRONT)
17 13058 ¥ x| -| 1 |LE&EIA%ILIE SCREW 6.75X24 L=32
17 10522 -|=1%| 1 |LE&ETA%ILIE SCREW 6.75X24 L=14
18 10725 * | k| * 2 | EEEIAZILTIILE OIL FELT
19 18008 *[*|*| 1 | L&A A/SHAFT BUSHING(MIDLE)
20 10571 * | x| * 1 | E#RAZILIE SCREW 6.75X24 L=20
21 10725 ¥ x|x| 1 | EERPEAZILIIILE OIL FELT
22 19506 * | * | * 1 | E#h>— ARM SHAFT COLLAR
23 23637 *|x|*| 2 |Lt#hHS5—it SCREW 1/4X28 L=15
24 10571 ||| 1 | L#EALILE SCREW 6.75X24 L=20
25 13081 | % | x| 1 |L#E#BEAILTIILE OIL FELT
26 19505 x| x|x| 1 |F—U—dBLRL ARM SHAFT SCREW
27 17015C | [ * | * 1 | F¥v—hni—(L) # GEAR COVER(UPPER) COMP
27-1| 17015 x[*x|lx| 1 |XYv—hni—(b) GEAR COVER (UPPER)
27-2| 17016 *|x|*x] 2 |Fv—hHA—(b)k SCREW 9/64X40 L=10
28 17308C | *|*|*| 1 |L#@¥v— # A/SHAFT GEAR W/SCREWS
28-1| 17308 *¥| x| % 1 | E#EXv— ARM SHAFT GEAR(SPIRAL)
28-2 | 17018A | *|=*|=*| 1 |LEEFY—IEA) SCREW 1/4X40 L=8
28-3 | 17019A | *|=*|*| 1 |E#FVv—1L®B) SCREW 1/4X40 L=7
29 17307 ¥k x| 1 |EEEAZIL A/SHAFT BUSHING (REAR)
30 30163 x| x|lx| 1 |KT—U— BALANCE WHEEL
31 50404 * | x| % 1 |F—=U—f@ERHAl POSITION SCREW 15/64X28 L=19
32 50405 *|x|x| 1 |[F——ithl SET SCREW 15/64X28 L=19
33 17305 | x| x| 1 |XFYLTA) S/LENGTH INDICATOR (A)
34 10566 | x| x| 1 |XFULTAIL SET SCREW 1/4X32 L=55
35 11012 * | k| * 1 |iHERAETHL 6X6 OIL WICK 6X6
36 15034 || x| 1 |ihEEEGR/ AT VINYL PIPE
37 10729 AR 1 | EEHETARILHS OIL WICK 6X6 L=45




sHETE R B R
NEEDLE BAR ROCKING MECHANISM




SR EN B (R
NEEDLE BAR ROCKING MECHANISM

1
L
—— | = .
No, | TeeER | 1T 7| EE 24 DESCRIPTION
PARTS NO. [ &l & 5| aTy
co|co| o

1 15110-A | * | *| = 1 |#ELEE N/BAR ROCK FRAME
2 11875 *[*| x| 1 |[#ELEES PIN FOR ROCK FRAME
3 11042 # k| 1 |HELAEVHE  6X6 OIL WICK 6X6 L=80
4 10525 x| x| 1 [fHELXEELE SCREW 6.75X24 L=9
5 15031 *| | % 1 |EHELEBE 6X6 OILING WICK 6X6
6 10560 x| *|x| 1 |45— POSITION BRACKET
7 10561 || % 1 |A4—iLik SCREW 11/64X32 L=6.5
8 16703 ] k| * 1 |t NEEDLE BAR
9 15089 AEIE: 1 |EHELRE N/BAR THREAD GUIDE
10 B140553 | *|*|*]| 1 |&Hik SCREW 1/8X40 L=45
11 NO118 *[*|x| 1 [#f DPX17 (#18) NEEDLE DPX17 (#18)
12 19426 ® | o | * 1 |$HEEE NEEDLE BAR CONN.STUD
13 13365 *| k| = 1 |#HEREENHRLC PINCH SCREW 4X0.7 L=9
14 10726 k[ x| 1 |HEREHS OIL WICK 6X6 L=30
15 17048 | k| x| 1 | EEYSE UPPER FEED SHAFT ASSEMBLY
16 11876 * | * | * 1 | EZEYUEERL SLIDE BLOCK STUD SCREW
17 11877 *|*|*| 1 |EEYFEAE LOCK SHAFT SLIDE BLOCK
18 11876C | *| *| * 1 | EZYUFEE QL A SLIDE BLOCK COMPLETE
19 10581 * | * | * 1 | EEYEFEE RCE SCREW 7/32X32 L=7
20 17049 x| x| 1 |[EHE FEED ROCK SHAFT CRANK
21 10519 ® x| x| 1 [EFEHOHRLC PINCH SCREW 6.75X24 L=17.5
22 17050 || x| 1 |EEOVE CONNECTION ROD
23 17047 * x| x| 1 |EFEERC FEED CONN. STUD SCREW
24 | 17095 x| x| 1 |[EEEURCLE “E” RING




AR

PRESSER FOOT MECHANISM

25-1




AR
PRESSER FOOT MECHANISM

BaEs

&4

1
L
oo
No. sl & L DESCRIPTION
PARTS NO.|F| 5| &| oty
|| o
1 10543 * |k |k 1 |ZERE P/BAR POSITION GUIDE
2 10538 w | x| * 1 |[fRELEANL P/BAR BUSHING (UPPER)
3 10761 * | K|k 2 (R EAZILLE SCREW 6.75X24 L=11
4 10540 * | * | * 1 Bz PRESSER BAR
5 10541 ® | * | * 1 [MAEER POSITION GUIDE BRACKET
6 10662 * | % | * 1 |RAEERGORC PINCH SCREW 5/32X40 L=6.5
7 18479 * | % | * 1 R ERE P/BAR LIFTING BRACKET
8 19518 * |k | * 1 [z EREFHEORL PINCH SCREW 11/64X40 L=14
9 10546-A | * | * | * 1 [EZEFRETR TENSION RELEASE SLIDE
10 10547 * [ | * 1 [RZ#FBRETRIER TENSION RELEASE SPRING
11 10548 *| k| *x 1 | KRRERLC BRACKET GUIDE SCREW
12 13360 * [k | * 1 |z ERsYLy P/BAR SPRING BRACKET
13 13365 x| 1 |[BAERESI)UTHOHRC PINCH SCREW 4X0.7 L=9
14 10659 K| k| * 1 |BALEFLAA— P/BAR LIFTING LEVER
15 10660 * | | * 1 Ln—EvRhC LIFTING LEVER SCREW
16 10539-A | * | * | * 1 |BAETA9NL BUSHING
17 10761 * | k| * 1 |HAETAZLLE SET SCREW 6.75X24 L=11
18 10749 * | | * 1 (SR ALE(H—FA) FINGER GUARD SET SCREW
19 17083-B1| * | * | * 1 |4RE OUTER PRESSER FOOT
20 10705 | x| * 1 [RAEKRIER PRESER BAR FLAT SPRING
21 10706 x| x|x| 1 |[XKRiZhEHL SPRING SUPPORT SCREW
22 11387 # | % | * 1 |BER LIFTING LEVER SPRING
23 10712 * | x| * 1 (B HINGE SCREW 6.75X24 L=6.9
24 11156 x| | * 1 | KRIERHAESRL REGULATING SCREW
25-1| 13056-A | —|*|* 1 |3 FOOT LIFTING LEVER
25-2 | 10710 *|-| - 1 |8 FOOT LIFTING LEVER
26 13057 *| x| - 1 |B% LIFTING LEVER STOP
27 13084 x|x|-| 2 |B2Fvyb NUT 6.75X24
28 13058 * | *| - 1 |5%RC SCREW 6.75X24 L=32
29 11154 L 1 |BlERlE L/LEVER SPRING SCREW
30 19470 * | % | * 1 |\ ZavH—H—F FINGER GUARD
31 10677 * | x| % 1 (SRR Ty v— WASHER




LiXYBEIR
UPPER SHAFT MECHANISM

17




EEYBR
UPPER SHAFT MECHANISM

-
[V
e oo == »
e | Wil Il i % DESCRIPTION
PARTS NO.| S5l &l & aty
o || o
1 17100 * |k | % 1 | ETFTAHL LIFTING ECCENTRIC BODY
2 10566 * [ k| ok 2 X EThALLL SCREW 1/4X32 L=55
3 10772C | *| *| * 1 | EEfEoyr f L/E/CONECTION W/BEARIG
4-1 10772 * || * 1| EEHourk L/ECCENTRIC CONNECTION
4-2 10773 AEAE: 1 |=Z—FIAR7Ysy NEEDLE BEARING
5 10776 * | k| 1 | EEHEOYFES vk WING NUT
6 10774 | % | *x 1 | bEFEOvks (7T ECCENTRIC CONN. COLLAR
7 19419 *|x|x| 1 |ETFTHhLEEIILT L/E/CONNECTING CRANK
8 19420 *| x| * 1 | ETFHLERET ILTEHRL PINCH SCREW 1/4X28 L=16
9 10775 * | *| * 1 | EERDyFERL ECCENTRIC CONN. SCREW
10 12136 *| | * 1 | EEBOVFERL Ty v— WASHER
11 19425 x| x| 1 |4EE LIFTING ROCK SHAFT
12 10514 *|x|x| 2 |HEEARIL L/ROCK SHAFT BUSHING
13 19516 | x| % 1 |#E#EE Rtk NUT
14 16709 * | k| * 1 |HE#EsE Rl SCREW
15 10728 % | o | * 1 |EsE AU OIL WICK FOR STUD 6X6
16 10558C | *| *| * 1 [KOFtvk 354 LIFTING ROCK SHAFT CMP
16-1| 10557 * | % | % 1 |[{OFEFEK) L/BELL CRANK LINK
16-2| 10558 | % | * 1 {D=F LIFTING BELL CRANK
16-3| 10556 x| x| 1 [KOFEEHCN PRESSER BAR CONN. LINK
17 17610 * | x| * 1 |z V/PRESSER FOOT BAR
18 18480 * | x| * 1 |KDOFik SCREW 11/64X40 L=8
19 15117 *| k| * 1 |#RhibiR V/PRESSER BAR GUIDE
20 8100 #|*|*| 2 |#RhibimiEsl SCREW 9/64X40 L=6.5
21 15118 * | k| * 1 |IRhitBE V/P/BAR SLIDE BLOCK
22 15060 * | k| * 1 a3 z Ll SCREW 5/16X24 L=16
23 10553-A | *|*|*| 1 [PWRRTI T \V/PRESER BAR EXTENSION
24 17042 *| x| % 1 |z ATYY V/PRESSER BAR SPRING
25 17392 *| | * 1 |$higz V/PRESSER FOOT
26 17111 *| x| *x 1 |z ERLC SCREW 5/32X40 L=6
27 11879 x[x|*x| 1 |FHRRLETHS— L/ECCENTRIC COLLAR
28 10573 #|*|*| 2 [PWZLETFHZ—LE SCREW 7/32X32 L=11

ﬁ‘lo_




